
 

Approve Deny Signatures Date 

X  Jinsu Kim  
Jinsu Kim / Environmental Engineering Specialist January 13, 2025 

  
Daniel W. Martin, P.E. / Environmental Engineer Manager  

  
Maria D. Bebenek, P.E. / Program Manager  

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0008150 

Facility Type Industrial APS ID 706249 

Major / Minor Minor Authorization ID 1477613 

a 
Applicant and Facility Information 

a 

Applicant Name 
Mount Holly Springs Specialty Paper 
Inc. 

 
Facility Name 

Mount Holly Springs Specialty Paper, 
Inc. 

 

Applicant Address 1 Mountain Street   Facility Address 1 Mountain Street   

 Mount Holly Springs, PA 17065-1406   Mount Holly Springs, PA 17065-1406  

Applicant Contact Sean Beates  Facility Contact Sean Beates  

Applicant Phone (717) 486-8500  Facility Phone (717) 486-8500  

Client ID 276918  Site ID 248339  

SIC Code 2621  Municipality Mount Holly Springs Borough  

SIC Description Manufacturing - Paper Mills  County Cumberland  

Date Application Received March 20, 2024  EPA Waived? Yes  

Date Application Accepted April 3, 2024  If No, Reason   

Purpose of Application NPDES Renewal.  

a 

 

Summary of Review 

Mount Holly Springs Specialty Paper Inc. has applied to the Pennsylvania Department of Environmental Protection (DEP) for 
reissuance of its NPDES permit.  The permit was last reissued on September 25, 2019 and became effective on October 1, 
2019.  The permit expired on September 30, 2024.   
 
Based on the review, it is recommended that the permit be drafted. 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0008150 
Mount Holly Springs Specialty Paper, Inc.  
 

2 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 1.5  

 Latitude 40º 6' 52.00"  Longitude -77º 11' 6.00"  

 Quad Name Mount Holly Springs  Quad Code 1828  

 Wastewater Description: IW Process Effluent with ELG  

 Receiving Waters Mountain Creek  Stream Code 63167  

 NHD Com ID 56408095  RMI 2.14  

 Drainage Area 45.3 sq.mi.  Yield (cfs/mi2)        

 Q7-10 Flow (cfs) 67.642  Q7-10 Basis See comments below  

 Elevation (ft)    Slope (ft/ft)        

 Watershed No. 7-E  Chapter 93 Class. See comments below  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status   Name   

 Nearest Downstream Public Water Supply Intake United Water  

 PWS Waters Yellow Breeches Creek   Flow at Intake (cfs) 80.5  

 PWS RMI 7.42  Distance from Outfall (mi) 25  

       

 
Drainage Area 
The discharge is to Mountain Creek at RMI 2.14.  A drainage area upstream of the point of discharge is estimated to be 
45.3 sq.mi. using USGS StreamStats available at https://streamstats.usgs.gov/ss/.   
 
Streamflow 
USGS gauge 01571500 on Yellow Breeches Creek 3.1 miles above mouth also measures the hatchery flow and springs at 
Huntsdale resulting in a greater yield rate in the basin than actually exists.  The monthly hatchery discharge is 12.384 MGD 
during September when a monthly analysis of streamflows for Yellow Breeches Creek indicates Q7-10 flow is most likely to 
occur and the gage flow should be adjusted by subtracting the hatchery discharge.  
  

Gage flow = 86.8 – 12.384*1.547 = 67.642 cfs 
Q7-10 runoff rate = 67.642/ 213 = 0.317 cfs/sq.mi. 

Q30-10:Q7-10 = 94/86.8 = 1.083:1 
Q1-10:Q7-10 = 81.6/86.8 = .94:1 
Q7-10 = 45.3*0.313 = 14.4 cfs  

 
Mountain Creek 
Under 25 Pa Code §93.9o, Mountain Creek is designated as High Quality-Cold Water fishes from source to Toland, Cold 
Water Fishes from Toland to Mt. Holly Springs and Trout Stocking Fishes from Mt. Holly Springs to Mouth.  The discharge 
is located near the point where the designation changes from Cold Water Fishes to Trout Stocking Fishes (overlapping 
point).  Both designations have therefore been considered in developing permit requirements for this facility.  Mountain 
Creek as well as Yellow Breeches Creek (main stem) are considered as both trout stocked and natural reproduction streams; 
however, are not classified as Class A streams.  No Class A Wild Trout Fishery is therefore impacted by this discharge.  
The discharge is located in a stream segment listed as attaining uses. 
 
Water Quality Network (WQN) Station no. 242 located on the Mountain Creek at Pine Grove Furnace has been inactive 
since 1987; therefore the data from this station is most likely obsolete.  Since there is no active WQN Station available in 
the vicinity of the discharge, default values of pH (7.0 SU for freestone (WWF & TSF)), hardness (100 mg/L), and 
temperature (20°C for winter & 25°C for summer) have been used in water quality analysis.    

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0008150 
Mount Holly Springs Specialty Paper, Inc.  
 

3 

Water Supply Intake 
The nearest downstream public water supply intake is United Water Company located on the Yellow Breeches Creek 
approximately 25 miles from the discharge.  Based on the dilution and nature of discharge, the discharge is not expected 
to impact the water supply intake.     
 
 

Treatment Facility Summary 

a 

Treatment Facility Name: Mount Holly Springs Specialty Paper Inc. 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Industrial Secondary  Activated Sludge/DAF None 1.5 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

2.304  Not Overloaded Dewatering Landfill 

 
Mount Holly Springs Specialty Paper Inc. manufactures unbleached paper products for dielectric industry (SIC Code 2621) 
by using deionized water and clean raw materials through two (2) fourdrinier type paper machines.  These products are fine 
papers (i.e., ultra clean electronic grade tissue paper) particularly used in electrical applications such as capacitors, 
transformers, coils, batteries, etc., according to the permit renewal application.  The application also states that about 1.0 
MGD of groundwater from one deep well as a water source for manufacturing.  Water from Mountain Creek is also used for 
the fire tower water supply.  The permittee operates an on-site wastewater treatment plant (IWTP) to treat process 
wastewater resulting from the manufacturing operations.  The treatment plant includes an aeration lagoon, dissolved air 
floatation (DAF) unit, polishing lagoon, and outfall structure to Mountain Creek.  From the DAF unit, treated wastewater is 
sent to the “In” Tail Race then to the polishing lagoon.  From this lagoon, flow is sent to the “Out” Tail Race prior to stream 
discharge.  The treatment plant is designed to accommodate 2.3 MGD.  The permittee also utilizes an acid/caustic waste 
neutralization system.  Acid (sulfuric) and caustic (sodium hydroxide) chemicals are used to restore a deionizing mix bed 
that produces deionized water for paper manufacturing processes.  These chemicals once used are separately sent to lined 
ponds located at the site.  From these ponds, wastewater is drained to a valve system where the automated valves mix the 
acid and caustic to a target pH reading of 7.0 scale.  The neutralized chemicals are then sent to the head of the IWTP for 
further treatment.            
 
Any waste generated during the treatment process is sent to a dewatering filter press unit prior to being landfilled.  Sulfuric 
acid and sodium hydroxide are used for regeneration of deionizing mix beds, Polymin P is a polymer used in paper machine 
to filter and save fines, Coagulant 2031 is coagulant for the DAF unit, Perlite Filter Aid 1800 is used as filtration aid for the 
filter press, and Anionic Polyacrylamide 1668 is used as a polymer for the DAF unit. 
 
Stormwater drained from the site is also discharged into Mountain Creek via Outfall 001.  Mt. Holly Springs Water Authority 
provides water supply for sanitary sources; sanitary wastewater is then then to a local municipal wastewater treatment plant. 
 

       
Compliance History 

a 

Summary of DMRs: A summary of 12-month DMR is presented on the DMR.   

Summary of 
Inspections: 

12/16/2022: DEP conducted a routine inspection and noted that permit violations were identified 
at the time of inspection.   

Other Comments: Since the last permit reissuance, there are a number of permit violations associated with this 
permittee or facility.  These violations are listed on page 6 of this fact sheet.  DEP’s database 
shows that there are two (2) open violations associated with this permittee or facility.  A draft permit 
cover letter will specify that the permit may not be finalized until all pending violations are resolved 
and closed out.   

 



NPDES Permit Fact Sheet NPDES Permit No. PA0008150 
Mount Holly Springs Specialty Paper, Inc.  
 

4 

Effluent Data 

 
DMR Data for Outfall 001 (from October 1, 2023 to September 30, 2024) 

 
Parameter SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 JAN-24 DEC-23 NOV-23 OCT-23 

             Flow (MGD) 
Average Monthly 0.990 1.035  1.053 1.102 1.234 1.055 1.113 0.969 0.865 0.895 0.980 

Flow (MGD) 
Daily Maximum 1.090 1.122  1.163 1.204 1.475 1.188 1.434 1.434 1.055 1.011 1.173 

pH (S.U.) 
Instantaneous 
Minimum 6.6 6.7  7.0 6.8 6.7 6.7 6.7 6.7 6.6 6.7 6.7 

pH (S.U.) 
Instantaneous 
Maximum 7.5 7.6  7.7 7.7 7.6 7.4 7.6 7.7 7.6 7.5 7.6 

DO (mg/L) 
Daily Minimum 9.12 8.79  8.82 8.98 9.21 9.14 9.1 8.18 9.21 9.02 8.29 

Temperature (Day 1 
thru 15) 
(ºF) <br/> Daily 
Maximum 64.9   69.8 65.6      56.0 57.2 

Temperature (Day 16 
thru End of Month) 
(ºF) <br/> Daily 
Maximum 62.3   65.5 64.4      56.5 62.2 

Temperature (ºF) 
Daily Maximum  67.1    63.3 61.3 60.9 57.4 56.7   
BOD5 (lbs/day) 
Average Monthly 45.77 40.87  47.08 42.73 58.17 62.5 57.04 54.27 52.73 49.83 49.17 

BOD5 (lbs/day) 
Daily Maximum 52.47 41.60  52.74 51.51 68.53 65.06 65.19 62.96 57.18 53.73 52.47 

BOD5 (mg/L) 
Average Monthly 5.15 4.60  5.25 4.35 5.48 6.70 6.0 6.0 6.9 6.25 5.95 

TSS (lbs/day) 
Average Monthly 44.58 53.36  45.35 49.02 52.69 46.63 47.53 48.27 50.12 43.94 41.78 

TSS (lbs/day) 
Daily Maximum 45.43 55.47  48.17 49.53 58.07 47.14 53.43 59.03 58.86 49.59 44.98 

TSS (mg/L) 
Average Monthly < 5.0 6.0  < 5.0 < 5.0 < 5.0 < 5.0 5.0 5.33 6.50 5.50 < 5.0 

Nitrate-Nitrite (mg/L) 
Daily Maximum 2.5   2.3   2.3   2.4   
Total Nitrogen (mg/L) 
Daily Maximum 3.51   3.27   3.71   3.47   



NPDES Permit Fact Sheet NPDES Permit No. PA0008150 
Mount Holly Springs Specialty Paper, Inc.  
 

5 

Parameter SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 JAN-24 DEC-23 NOV-23 OCT-23 

TKN (mg/L) 
Daily Maximum < 1.0   < 1.0   1.4   < 1.0   
Total Phosphorus 
(mg/L) 
Daily Maximum < 0.10   < 0.10   < 0.10   < 0.10   
Total Copper (lbs/day) 
Average Monthly < 0.0632 0.102  0.089 0.076 < 0.086 0.121 0.129 0.103 0.108 0.096 0.097 

Total Copper (lbs/day) 
Daily Maximum 0.08 0.11  0.10 0.08 0.13 0.13 0.13 0.12 0.13 0.12 0.12 

Total Copper (mg/L) 
Average Monthly < 0.0071 0.012  0.010 0.008 < 0.0081 0.013 0.014 0.011 0.014 0.012 0.012 

Total Copper (mg/L) 
Daily Maximum 0.009 0.012  0.010 0.008 < 0.011 0.014 0.015 0.012 0.015 0.015 0.015 



NPDES Permit Fact Sheet NPDES Permit No. PA0008150 
Mount Holly Springs Specialty Paper, Inc.  
 

6 

Compliance History 

 
Permit Violations Since Last Reissuance 
 

 
 
 
 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0008150 
Mount Holly Springs Specialty Paper, Inc.  
 

7 

Existing Effluent Limits and Monitoring Requirements 

 
The table below summarizes effluent limits and monitoring requirements specified in the existing permit.   
 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Daily 
Maximum Minimum 

Average 
Monthly Maximum 

Instant. 
Maximum 

Flow (MGD) Report Report XXX XXX XXX XXX 1/day Measured 

pH (S.U.) XXX XXX 
6.0 

Inst Min XXX XXX 9.0 1/day Grab 

Dissolved Oxygen XXX XXX 
5.0 

Daily Min XXX XXX XXX 1/day Grab 

Temperature (deg F) (ºF) 
Jan 1 - 31 XXX XXX XXX XXX 

Report 
Daily Max XXX 1/day I-S 

Temperature (deg F) (ºF) 
Feb 1 - 28 XXX XXX XXX XXX 

103.2 
Daily Max XXX 1/day I-S 

Temperature (deg F) (ºF) 
Mar 1 - 31 XXX XXX XXX XXX 

Report 
Daily Max XXX 1/day I-S 

Temperature (deg F) (ºF) 
Apr 1 - 30 XXX XXX XXX XXX 

Report 
Daily Max XXX 1/day I-S 

Temperature (deg F) (ºF) 
May 1 - 15 XXX XXX XXX XXX 

87.6 
Daily Max XXX 1/day I-S 

Temperature (deg F) (ºF) 
May 16 - 31 XXX XXX XXX XXX 

91.6 
Daily Max XXX 1/day I-S 

Temperature (deg F) (ºF) 
Jun 1 - 15 XXX XXX XXX XXX 

82.6 
Daily Max XXX 1/day I-S 

Temperature (deg F) (ºF) 
Jun 16 - 30 XXX XXX XXX XXX 

86.6 
Daily Max XXX 1/day I-S 

Temperature (deg F) (ºF) 
Jul 1 - 31 XXX XXX XXX XXX 

82.5 
Daily Max XXX 1/day I-S 

Temperature (deg F) (ºF) 
Aug 1 - 31 XXX XXX XXX XXX 

79.7 
Daily Max XXX 1/day I-S 

Temperature (deg F) (ºF) 
Sep 1 - 15 XXX XXX XXX XXX 

73.8 
Daily Max XXX 1/day I-S 

Temperature (deg F) (ºF) 
Sep 16 - 30 XXX XXX XXX XXX 

67.8 
Daily Max XXX 1/day I-S 

Temperature (deg F) (ºF) 
Oct 1 - 15 XXX XXX XXX XXX 

63.4 
Daily Max XXX 1/day I-S 

Temperature (deg F) (ºF) 
Oct 16 - 31 XXX XXX XXX XXX 

59.4 
Daily Max XXX 1/day I-S 



NPDES Permit Fact Sheet NPDES Permit No. PA0008150 
Mount Holly Springs Specialty Paper, Inc.  
 

8 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Daily 
Maximum Minimum 

Average 
Monthly Maximum 

Instant. 
Maximum 

Temperature (deg F) (ºF) 
Nov 1 - 15 XXX XXX XXX XXX 

56.8 
Daily Max XXX 1/day I-S 

Temperature (deg F) (ºF) 
Nov 16 - 30 XXX XXX XXX XXX 

61.7 
Daily Max XXX 1/day I-S 

Temperature (deg F) (ºF) 
Dec 1 - 31 XXX XXX XXX XXX 

Report 
Daily Max XXX 1/day I-S 

Biochemical Oxygen Demand 
(BOD5) 214 390 XXX Report XXX 42 1/week 

24-Hr 
Composite 

Total Suspended Solids 171 351 XXX Report XXX 34 1/week 
24-Hr 

Composite 

Nitrate-Nitrite as N XXX XXX XXX XXX 
Report 

Daily Max XXX 1/quarter 
24-Hr 

Composite 

Total Nitrogen XXX XXX XXX XXX 
Report 

Daily Max XXX 1/quarter Calculation 

Total Kjeldahl Nitrogen XXX XXX XXX XXX 
Report 

Daily Max XXX 1/quarter 
24-Hr 

Composite 

Total Phosphorus XXX XXX XXX XXX 
Report 

Daily Max XXX 1/quarter 
24-Hr 

Composite 

Copper, Total 0.225 0.45 XXX 0.018 
0.036 

Daily Max 0.045 1/week 
24-Hr 

Composite 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0008150 
Mount Holly Springs Specialty Paper, Inc.  
 

9 

Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) 1.5 

Latitude 40º 6' 52.00"  Longitude -77º 11' 6.00" 

Wastewater Description: IW Process Effluent with ELG 